MOHAMED SATHAK A J COLLEGE OF ENGINEERING

DEPARTMENT OF CIVIL ENGINEERING

EN8592 — WASTEWATER ENGINEERING

UNIT-1
PLANNING AND DESIGN OF SEWERAGE SYSTEMS
PART-A
1) What do you mean by time of concentration? State its significance in
sewage design. CO1, BTL-K1 (Apr/May-11, Apr/May-17)
[0 The period after which the entire area will start contributing to the runoff is
called time of concentration.
0 Te=Ti+Tf
Tc=Time of Concentration,
Ti=InletTime,
Tf=Channel Flow Time (or)
[0 It is defined as the longest time without unreasonable delay that will be required
for a drop of water to flow from further point of drainage area.
[1 It indicates the time of flow, time of entry, exit and the run off times.
[...]
you will find the water cooler. The change line will represent monocline.

17) What are the classification of biological zones in lakes? CO4, BTL-K1 (Nov/Dec-12)

Euphotic zone, Littoral zone, benthic zone

18) What do you understand by “Euphotic Zone”? CO4, BTL-K1 (May/Jun-12)
The upper layer of lake water through which sunlight can penetrate is called the
euphotic zone. All plant growth occurs in this zone. In deep water, algae grow as the
most important plants, whole rooted plants grow in shallow water near the shore.

UNIT-5 SLUDGE TREATMENT AND DISPOSAL
PART-A
1) What are the distinct stages in the sludge digestion processes? COS, BTL-K1
(May/Jun-16)
1) Acid fermentation 2) Acid repression 3) Alkaline fermentation
2)  Define the term ripened sludge? COS5, BTL-K1 (Nov/Dec-15)
This digested sludge (from Alkaline fermentation stage)is collected at the bottom
of the digestion tank and is also called repented sludge.
3)  What are the factors affecting sludge digestion? COS5, BTL-K1 (Nov/Dec-15)
1.Temperature Thermopolis 3. Seeding digested sludge
2. Pit value 4. Mixing and stirring of
sludge.
the raw sludge with digested

4) List the methods of sludge thickening or concentration? COS5, BTL-K1
1. Gravity Thickening 2. Air floatation 3. Centrifuging

5) Compare the methods of sludge digestion COS5, BTL-K4
Anaerobic Digestion Aerobic Digestion
e Biological decomposition of| Biological decomposition of organic matter
organic matter in sludge by in sludge by aerobic microorganism in the

anaerobic microorganism in the| presence of oxygen
absence of oxygen

e Operation cost is low Operation cost is more

e Sludge production is less Low capital cost

e Construction cost is more Construction cost is more
e  Odour nuisance No Odour nuisance

e It takes time to start the operation It takes time to start the operation

~ 1 1 L1 1 1 1. 1



o By product biogas is recovered
which can be used for power
generation

and no by product is recovered

6) What is the objective of sludge treatment? COS, BTL-K1
Reduce sludge volume, moisture reduction, increasing solids concentration, reduce
transportation cost of sludge, minimize land requirement for sludge disposal, save fuel cost
for incineration of sludge.

7) Define the term Eutrophication? COS5, BTL-K1 (Nov/Dec-15)

The excess growth of algae and other aquatic plants in a river stream is called
eutrophication

8) What is meant by sludge conditioning? What are the methods of conditioning? COS,

BTL-K1 (Apr/May-17, Nov/Dec-17)
Sludge conditioning is a process whereby sludge solids are treated with chemicals or various
other means to prepare the sludge for dewatering processes, in other words, to improve
dewatering characteristics of the sludge. The methods of sludge conditioning are Chemical
conditioning, thermal conditioning and Freeze-Thaw conditioning.

9) What is meant by dewatering? COS, BTL-K1 (Apr/May-17)
Dewatering of residuals is the physical process of removing the water content of the
sludgemaking it easier to handle and less expensive to transport, to compost to incinerate or
to dispose of in a landfill. Dewatering can be done with the help of presses or centrifuges,
filtration or physical processes in drying beds

10) List out the advantages of sludge thickening? COS, BTL-K1 (Apr/May-18)

e Reduction of load on digesters, improved digestion and higher gas yield due to
longer solids retention times
e The costs of the labor management and energy consumptions.

UNIT-1
PLANNING AND DESIGN OF SEWERAGE SYSTEMS




1)

2)

3)

4)

5)

6)

7)

8)
9)

10)

PART -B

1) Explain in detail about the characteristics of sewage. (CO1) (BTL-K2)
(May/Jun-16)

i) Discuss the significance of total solids and BOD in determining the
characteristics of sewage. (CO1) (BTL-K6) (May/Jun-14, Nov/Dec-12)

Find the combined flow discharge of sewage for the given data. Area to be served is
150 hectare. Population density is 50000. Time of entry is 5 minutes. Time of flow is
20 minutes. Rate of water supply is 135 Lpcd. Impermeability factor = 0.45. Assume
80% of water supplied turns into sewer and peak factor as 1.5. (CO1) (BTL-K1)
(May/Jun-15, Apr/May-18)

Estimate the total runoff if the population density is 250/hectare. The rainfall
distribution of an area is as follows. The total area of distribution is 36 hectares and
the maximum rainfall is 5 mm/hour. (CO1) (BTL-K5) (May/Jun-14)

Type of area % of area | Run off coefficient
Roof 20 0.9

Pavement 20 0.85

Housing 5 0.80

Roads 15 0.4

Lawns 35 0.1

Wooden area 5 0.05

i) Explain the terms BOD and COD. Differentiate between first and second stage
BOD. (CO1) (BTL-K2) (May/Jun-12,Apr/May-17)

ii) The BOD of a sewage incubated for one day at 30° C has been found to be 120

mg/l. What will be the 5-day BOD at 20° C. Assume BOD rate constant K = 0.21

(base €) per day at 20° C and temperature correction coefficient © = 1.056.

(CO1) (BTL-K1) (May/Jun-12, Nov/Dec-12,Apr/May-17)

i) BOD of a sewage incubated for one day at 30° C has been found to be 120 mg/I.

What will be its 5 day 20° C BOD, if K at 30° C is 0.16 per day (base 10). (CO1)

(BTL-K1) (May/Jun-12)

ii) Discuss the choice available and the factors to be considered while selecting
pumps and pipes for sewerage system and explain. (CO1) (BTL-K6) (May/Jun-
15, Nov/Dec-11)

Explain in detail the various adverse effects of Wastewater, the estimation of

sanitary sewage flow and storm runoff with the different factors affecting the

characteristics and composition of sewage (CO1) (BTL-K2) (Nov/Dec-17)

Determine the diameter of a separate sewer section running half full at maximum

discharge for a town with a population of 100000. Water is supplied at a rate of

200 Ipcd. Assume 80% of water supply turns as sewage. Take peak factor = 2.25

and n = 0.013 at all depth. Permissible slope is 1 in 600. (CO1) (BTL-KS5)

(May/Jun-16)

Tell about the various types of pumps used for lifting the sewage. (CO1) (BTL-K1)

(May/Jun-16)

What are the systems of plumbing? With help of a neat sketch discuss various

systems of plumbing used for drainage. (CO1) (BTL-K1) (Nov/Dec-15)
i) List the problems faced during pumping of sewage. Under what circumstances
pumping of sewage is needed. (CO1) (BTL-K4) (May/Jun-14, Nov/Dec-12)

ii) Describe the one pipe and two pipe plumbing systems. Compare them. (CO1)
(BTL-K2) (Nov/Dec-14, Nov/Dec-11, Nov/Dec-12)



11) List and explain the various sewer appurtenances with neat sketches. (CO1) (BTL-
K4) (Nov/Dec-14)

12) Design a sewer running 0.7 times full with a town having a population of 100,000
persons with a per capita water supply of 200 Ipcd. Take n= 0.013 and slope 1 in
500 and a peak factor of 3. Assume 85% of water supply turns into sewer. (CO1)
(BTL-K6) (May/Jun-14)

13) i) Determine the diameter and slope of sewer (n=0.013) carrying 0.125m?%/sec of
peak sewage flow at half full depth (CO1) (BTL-KS) (Nov/Dec-11)
i1) What do you understand by pipe appurtenances? Discuss with the neat sketch a
drop manhole and indicate where it is used (CO1) (BTL-K1) (Nov/Dec-12)

14) Design a sewer running 0.7 times full at maximum discharge for a town provided
with the separate system serving a population of 1,00,000. Water is supplied from
the water works at the rate of 200 litres per capita per day. Take the constant value
of n=0.013 at all depths of flow. The permissible slope is 1 in 600. Take peak
factor of 2.25. Assume 80% of water turns as sewage. (CO1) (BTL-K6)
(Apr/May-17)

15) 1) Explain in detail the working of pressure filter with a neat sketch. (CO1) (BTL-
K2) (Nov/Dec-17)

i) Explain the different types of storm water inlets used in collection system?
(CO1) (BTL-K2) (Apr/May18)

16) A Combined sewer was designed to serve an area of 60 sq.km with an average
population density of 185 persons/hectare. The average rate of sewage flow is
350L/capita/day. The maximum flow is 50% in excess of the average sewage
flow. The rainfall equivalent of 12 mm in 24h can be considered for design, all of
which is contributing to surface runoff. What will be the discharge in the sewer?
Find the diameter of the sewer if running full at maximum discharge (CO1)
(BTL-K1) (Apr/May-18)

17) Explain the procedure for a new Sewer line laying, testing and joining of
sewer line. (CO1) (BTL-K2) (Apr/May-18)

UNIT-2
PRIMARY TREATMENT OF SEWAGE
PART -B

1) Relate about the component parts of septic tank, its advantages and
disadvantages with neat sketches. (CO2) (BTL-K1) (May/Jun-16,May/Jun-
12, Nov/Dec-17, Apr/May-18)

2) A grit chamber is designed to remove particles with a diameter of 0.2 mm.
Specific gravity = 2.65. Settling velocity for these particles has been found to
be range from 0.016 to 0.22 m/s, depending on the shape factor, a flow
through velocity of 0.3 m/s will be maintained by proportioning weir,
determine the channel dimensions for a maximum waste water flow of 10,000
cum/day. (CO2) (BTL-KS5) (May/Jun-16)

3) 1) Explain the designing procedure of a screen chamber. (CO2) (BTL-K2)
(Nov/Dec 15)
i1) Explain the objectives of primary treatment. Discuss about the grit
chambers which is adopted in sewage treatment. (CO2) (BTL-K2)
(May/Jun-12)




4)

5)

6)

7)

8)

9)

10)

11)

12)

13)

Explain in detail the Sedimentation tank with neat sketches. (CO2) (BTL-K2)
(Nov/Dec-15)
Explain the objectives of treatment processes and what are the treatments
processes, explain? Discuss the various types of screens adopted in sewage
treatment with neat sketch. (CO2) (BTL-K2) (May/Jun-15, Apr/May-18)
Assuming suitable criteria design a screen chamber with 20mm spacing of bar
for a proposed STP expected to treat 30 ML/d maximum flow. Draw a neat
sketch of the unit. (CO2) (BTL-K4) (Apr/May-19)
i) Design a bar screen for a peak average flow of 30 million litres per day. (CO2)
(BTL-K6) (May/Jun-15)
i) Estimate the screen requirement for a plant treating a peak flow of 60
million litres per day of sewage. (CO2) (BTL-K6) (May/Jun-13)
Design a circular primary sedimentation tank to treat an average sewage flow
of 5000 m?/day, suitably assuming the design criteria. Draw a neat sketch of
the designed tank. (CO2) (BTL-Ké6) (Nov/Dec 14)
Explain in detail about i) grey water harvesting (CO2) (BTL-K2) (Nov/Dec-17)
ii) on-site sanitation. (CO2) (BTL-K2) (Nov/Dec-14)
Design a septic tank with dispersion pit for a hostel with a population of 150
and peak discharge of 205 LPM. Take desludging period as one year. Assume
suitable design criteria and draw a neat sketch of the designed tank. (CO2)
(BTL-K6) (May/Jun-13, Nov/Dec-12)
1) Explain the objectives of preliminary treatment. Discuss the various types
of screens adopted in sewage treatment. (CO2) (BTL-K2) ( Nov/Dec-12)
i1) Name various types of settling and discuss the significance of surface over
flow rate in design of sedimentation tanks (CO2) (BTL-K1) (May/Jun-12)
i) Explain the velocity control devices in grit channel (CO2) (BTL-K2) (Apr/May-
17)
i1) Design a septic tank for a hostel of 150 persons. Let the desludging period
be taken as one year and length to breadth ratio as 2.5:1. Adopt peak
discharge of 205 LPM surface area @ 0.92m? for every 10LPM of peak flow
rate. Also design a soil absorption system dispersion trench for the disposal of
the septic tank effluent, assuming the percolation rate as 100L/ m?/d. Assume
data wherever necessary. (CO2) (BTL-K6) (Apr/May-17)
Explain the process of Preliminary Treatment of sewage with the help of neat
sketch. (CO2) (BTL-K2) (Nov/Dec-17)

UNIT-3
SECONDARY TREATMENT OF SEWAGE
PART - B
. Explain in detail about the UASB reactor with neat sketch, advantages and
dis advantages (CO3) (BTL-K2) (May/Jun-16).
2. Summarize about the oxidation ditches with neatsketch, advantages and
disadvantages. (CO3) (BTL-K2) (May/Jun-16)
Explain with neat sketches about the trickling filters. (CO3) (BTL-K2)
(Nov/Dec-15, Nov/Dec-17, Apr/May-18)
. (1) Discuss the operational principles of activated sludge process. (CO3)
(BTL-K6) (Nov/Dec-15, May/Jun- 13)
(i) Compare the advantages and disadvantages of ASP and Tricking Filters.
(CO3) (BTL-K5) (Nov/Dec-14)
5. What do you understand by waste stabilization ponds? Explain in detail.
(CO3) (BTL-K1) (May/Jun-15, May/Jun-12, Apr/May-18)
6. Explain the working principle of a UASB reactor and draw the typical

—_

> oW



process flow diagram for UASB reactor. (CO3) (BTL-K2) (Apr/May-19)

. Determine the size of standard rate trickling filter to treat 6 million litres of

sewage per day having BOD of 160 mg/l. Take hydraulic loading of

6m>3/m?/d and organic loading of 0.35 kg/m3/d. (CO3) (BTL-K5)

(May/Jun-15)

. Determine the size of a high rate trickling filter for the following data

(CO3) (BTL-KS) (Nov/Dec 14, Apr/May-17)

Sewage flow = 4.5 million litres per

day Recirculation ratio = 1.5

BOD for raw average =230 mg/1

BOD removal in PST =30 %

BOD of treated effluent required = 25 mg/1

. Design an oxidation ditch for a community of 7500 with a per capita sewage
contribution of 90 Ipcd and BOD 250 mg/l. The desired BOD of the treated
sewage is 30 mg/l. (CO3) (BTL-K6) (May/Jun-13)

. Explain in detail the activated sludge process with neat diagram. (CO3)
(BTL-K2) (May/Jun-13, Apr/May-18)

. Explain the basic operation, principles, functions and design of an activated
sludge process with flow diagram. Also mention its operational troubles
with remedial suggestions. (CO3) (BTL-K2) (Apr/May-17,Nov/Dec-17)

. Explain the process of Reclamation and Reuse of Sewage. With the help of
neat sketch explain the sewage recycle plant for a residential complex
(CO3) (BTL-K2) (Nov/Dec-17)

. It is proposed to treat 18 ML/d of primary treated sewage with the help of a
ASP system. The BOD of raw sewage is 280 mg/l. Design the various
components of ASP system by assuming the following parameters. (CO3)
(BTL-K6) (Apr/May 2019)

MLVSS in the reactor = 2500 mg/L

Return sludge concentration (VSS) = 8000mg/L
MCRT =8d

Yield coefficient = 0.45

Decay coefficient = 0.05 d!

UNIT-4
DISPOSAL OF SEWAGE
PART - B

. A large stream has a rate of reaeration constant, kr = 0.24 per day (to base 10)
and deoxygenation constant, kd = 0.1 per day (to the base 10). The initial deficit
of the mixture of stream and waste water at the point of reference Do = 4 mg/l
and the ultimate 5 day BOD, Lo = 35 mg/l. Find the DO deficit and critical time.
(CO4) (BTL-K4) (May/Jun-16, Nov/Dec-12)
. Outline about (a) Wastewater reclamation (b) Sewage disposal to sea water. (CO4)
(BTL-K2) (May/Jun- 16)
. List the various actions involved in the self-purification process of a stream and
explain briefly. (CO4) (BTL-K4) (Nov/Dec-15)
. Explain the methods available and limitations of land disposal of sewage. (CO4)
(BTL-K2) (May/Jun-15)
. (1) Solve the Streeter Phelps equation and show its application. (CO4) (BTL-K3)
(May/Jun-15)
(ii) A town discharges 14 million litres per day sewage at a temperature of 23° C

into a river having flow of 1.7 m3/sec and water temperature of 20° C. BOD at
20° C for the waste water is 160 mg/l and k (base 10) is 0.1 per day. If R is 0.2
per day what is the critical oxygen deficit and the distance at which it occurs.
Assume the stream as 92% saturated with oxygen before sewage addition the




solubility of oxygen at 20° C as 0.9 mg/l and river flow velocity as 0.12m/s.
(CO4) (BTL-K1) (Nov/Dec-14)

6. (i) Explain the principle of the self-purification process of stream and factors
influencing the process. (CO4) (BTL-K2) (Nov/Dec-14,May/Jun-12,
Apr/May-17, Apr/May-18)

7. (i) Draw a typical oxygen sag curve and explain its meaning. (CO4) (BTL-K2)
(Nov/Dec-14, May/Jun-12, Apr/May-17, Apr/May-18)

(i1) Determine the BOD of river water at the discharge point of the treated sewage
from a town having a BOD of 30 mg/l discharged at the rate of 5 m?/s into a river
having a flow of 30 m?/s and no BOD. (CO4) (BTL-K5)

8. Summarize about lagooning dumping landfilling and incineration of solid
wastes. (CO4) (BTL-K2) (Nov/Dec-18)

UNIT-5
SLUDGE TREATMENT AND DISPOSAL
PART - B
(i) Explain the mechanism of biogas recovery from sludge. (CO5) (BTL-K2)